Parts lists - DKE100

DKE110W and DKE110AV User Guide

Document code
M211943EN
Revision
D
Language
English (United States)
Product
DKE100
Document type
User guide
Table 1. Parts list for mast DKE110W/AV
Item Quantity
Mast tube 1 1
Joining element 2
Mast tube 2 1
Mast tube 3 1
Aluminum top section 1
Hex screw ISO4762 M8×20 15
Set screw DIN913 M8×20 2
Washer DIN125 B8.4 15
Washer DIN125 A21 9
Thin hex nut ISO4035 M20 6
Grounding connector 1
Attachment plate for grounding connector 1
Hex screw M6×30 DIN912 A4 2
Washer M8 DIN125 A4 2
Table 2. Parts lists for foundation set DKF100-EXEL
Item Quantity
Foundation bolt 6
Hex nut ISO4032 M20 18
Lifting eye nut DIN582 M20 3
Template for positioning foundation bolts 1
Table 3. Parts list for guy wire set DKE110‑GW‑RST1
Item Quantity
Wedge clamp for guy wire (SH49) 3
Shackle M10 A4 4
Guy wire 11.5 m (37 ft 8 in) 2
Guy wire 9.15 m (30 ft 0 in) 1
Guy wire 2.5 m (8 ft 2 in) 1
Guy wire flange 1
Table 4. Parts list for additional middle guy wire set DKE110‑GW‑RST1
Item Quantity
Wedge clamp for guy wire (SH49) 3
Shackle M10 A4 3
Guy wire 8.2 m (26 ft 11 in) 3
Guy wire flange 1
Table 5. Parts list for Vaisala Lightning Protection Kit DKL201
Item Quantity
Air terminal, aluminum bar D15 mm 1
Air terminal bracket 2
Hex screw M6×45 DIN933 A4 9
Spring washer B6 DIN127 A4 9
Hex nut M6 DIN934 A4 9
Flat washer A6,4 DIN125 A4 18
Parallel groove connector 1
Split pin M4×28 DIN94 A4 1
Down conductor, aluminum wire 50 mm2 20kV L11 m, black 1
Cable ties 5 × 400 mm, black 30
Table 6. Parts list for winch DKW100
Item Quantity
Lifting rod 1
Hoisting belt 1 1
Wire rope winch with steel wire 1
1 The hoisting belt is not needed if you install the winch as instructed in this document.